


Certifikate

Nr.: 2013-3851

valid until: 01.07.2018

Date of order:	22.05.2013	
Order Nr.:	STP 3239	
Name and address of Owner of the Certificate:	Istanbul Halat Deniz Malzemelerisan. Ve Tic.Ltd.Sti. Izzettin Mah. Göçmenler Sok No:41 Çatalca – Istanbul	
Name and address of Manufacturer:	Istanbul Halat Deniz Malzemelerisan. Ve Tic.Ltd.Sti. Izzettin Mah. Göçmenler Sok No:41 Çatalca – Istanbul	
Products:	Static Rope 12 mm	
Type:	STC 12	
Article:	---	
Category:	Personal protective equipment against falls from a height – Category III	
Testing against Standard:	ÖNORM EN 1891:1998	
Test Report Nr.:	PB 2013-3851	
Notified Body:	Austrian Workers Compensation Board, Safety Technical Testing Laboratory (AUVA-STP)	
Remarks:	The tested prototype of the above mentioned type meets the requirements of the guideline 89/686/CEE (Personal Protective Equipment). To the CE-marking the number of the NB 0511 has to be added.	


 (DI Klaus Wittig)
 Head of the
 Safety Technical Testing Laboratory

Vienna, 12.06.2013

This Certificate is owned by the Technical Safety Testing Laboratory.